
ASSEMBLY INSTRUCTIONS 
PARKER QUEEN STORAGE BED 

CAUTION: PLEASE READ ALL INSTRUCTIONS BEFORE STARTING THE ASSEMBLY OF THIS PRODUCT. THESE PIECES ARE HEAVY. 
IN ORDER TO PREVENT PERSONAL INJURY AND ENSURE THAT THIS PRODUCT IS NOT DAMAGED DURING THE 
ASSEMBLY PROCESS,IT IS STRONGLY RECOMMENDED THAT YOU ENLIST THE ASSISTANCE OF ONE OR MORE PEOPLE. 

ATTENTION: VEUILLEZ LIRE TOUTES LES INSTRUCTIONS AVANT DE COMMENCER L'ASSEMBLAGE DE CE PRODUIT. LES PIEOCES 
SONT LOURDES.POUR EUVITER TOUTE BLESSURE ET POUR VOUS ASSURER QUE LE PRODUIT N'EST PAS ENDOMMAGE' PENDANT 
L'ASSEMBLAGE,NOUS VOUS RECOMMANDONS DE FAIRE APPEL AO UNE OU PLUSIEURS AUTRES PERSONNES. 

CUIDADO: FAVOR DE LEER TODAS LAS INSTRUCCIONES ANTES DE ENSAMBLAR SU PRODUCTO. ESTAS PIEZAS SON PESADAS. 
PARA PREVENIR HERIDAS PERSONALES Y ASEGURAR QUE SU PRODUCTO NO SEA DAN ADO MIENTRAS ES ENSAMBLADO, 
SE RECOMIENDA LA ASISTENCIA DE UNA O MAUS PERSONAS. 
WARNING ........ PROTECTIVE GLIDE IS PLACED UNDER LEGS OF FURNITURE TO RESIST SCRATCHES TO FLOOR SURFACE. 
SOME FLOOR SURFACES CAN BE EXTRA SENSITIVE TO MARKING. IF YOU ARE NOT SURE CONSULT WITH YOUR DEALER. 
AVERTISSEMENT ... LES PIEDS DES MEUBLES SONT MUNIS DE PATINS DESTINES A PROTEGER LE PLANCHER. 

CERTAINS REVETEMENTS DE SOL PEUVENT ETRE TRES FRAGILES. EN CAS DE DOUTE, CONSULTER LE MARCHAND. 

Note: Mark Step 1 
Side rail 

iruumi®mu�®uWW®l,w®tWHB or FB

HfStep 6 
I

! I 

2 

12 

LIST OF PARTS AND HARDWARE 

No. Description Q'ty 

1 Headboard 1 
2 Footboard 1 
3 Storage box (Left & Right) 2 
4 Slat 12 
5 Bottom slat 2 
6 Slat support 4 
7 Storage box support 6 
8 Drawer 4 
9 Drawer pull 4 

10 Ball bearing metal slide (14"x35xl3) 8 
11 Leveler 10 
12 Floor glide 4 

1 
I 

/ 
I 

I I 

-r i 
I I 

I 

I 

• �"--, 
A 

B
I 

..._______ C 
�CG

� 
7 Step2 

I 

'}-- A 
I 

"":. C 
I �CG 
I 

� 
I

I I_ I 

I LS� Step 3 
L _J

I 

A '---a'--
"'--!;: - B �C '""' '", 4 C � 

"- � G 

5 

6) 
Step 5 

-, 

, 
I 

\ '.) I 

11 �- ./ 

Note: The Storage Side Rail configuration requirement 
included 12 slats for mattress support. Each Storage Side Rail
contains 4 slats ( 4 x 2 side rail) and 4 slats included with the 
footboard carton ( totally 12 pcs) 

LIST OF PARTS AND HARDWARE 

No. Description Q'ty 

A � Flat washer <D5/16"*19mm 12 
B a Lock washer <D5/16"*13mm 12 
C � Bolt ¢5/16" * 1-5/S"L 12 
D --- Bolt ¢5/16" * 4-1/2"L 8 

E 1' Lock washer"C" cD5/16"*36*14*3mm 8 

F � Nut <1)5/16" 8 

G � Wrench 12mm 1 
H ®;mm> Screw #4*1" 32 

Please note/À noter: 
Always disassemble beds prior to moving to 

prevent breaking center support legs. Toujours 
démonter les lits avant de les déplacer pour éviter 

d’endommager les pattes de soutien du centre. 

Please note/À noter:  Always disassemble beds prior to moving to prevent breaking center support legs. Toujours démonter les lits 
avant de les déplacer pour éviter d’endommager les pattes de soutien du centre.




